
1 | P a g e  

 

1 | P a g e  

 

SEWAGE TREATMENT PLANTS OF HOSPITALS:HI-TECH HOSPITAL-A CASE 

STUDY 

 

A DISSERTATION SUBMITTED FOR THE PARTIAL FULFILMENT OF THE  

 DEGREE 

Of  

MASTER OF SCIENCE 

IN 

BIOTECHNOLOGY 

BY 

AGNIDEV CHAKRAVARTY 

UNDER THE SUPERVISION OF  

Mrs.MONALISA PANDA 

DIRECTOR OF  

SAI BIOCARE Pvt.Ltd. 

 

 

 

 



2 | P a g e  

 

2 | P a g e  

 

 

 

 

CERTIFICATE  

 

This is to certify the dissertation entitled “case study of stp of Hitech hospital” Submitted 

by ‘Agnidev Chakravarty’ in partial fulfilment of the requirement for the degree of Master 

of Science in Biotechnology/Applied Microbiology, KIIT School of Biotechnology, KIIT 

University, Bhubaneswar bearing Roll No. 1661001.’ & Registration No. 16675558343.’ is 
[...]
Sample is collected from the waste water tank (inlet) and sample is recycled water tank (out-

let) . Then the parameters of the waste water as well as recycled water is measured. This 

process is repeated thrice keeping 15 days gap. Then those recorded values are obseved and 

understood at different time period how effectively this recycling process is being carried 

away. The recycled values at three times are seen nearly same so we conclude that the plant is 

working effectively. 

My project mainly deals with establishing the effectiveness of the recycling plant of HI-Tech 

hospital. So as to find any flaws in the plant and modification or rectification could be done if 

needed. 

 

 

 

 

 

 

 

 

 

 

 

 

 



6 | P a g e  

 

 

  



7 | P a g e  

 

 

 

  



8 | P a g e  

 

 

Fig-1   Schematic diagram of a typical Sewage Treatment Plant 

 

                                                          

             BY GRAVITY                     

                           

 

                   BY PUMPING  

 

 

            BY GRAVITY 

 

                        BY GRAVITY 

  

  

                            BY PUMPING 

 

        BY GRAVITY  PRESSURE 

 

 

       BY GRAVITY PRESSURE 

  

 

 

 

 

RAW SEWAGE INLET 

RAW SEWAGE            

COLLECTION TANK 

MOVING BED    

BIO REACTOR 

 

TUBE SETTLER 

TANK 

 

CHLORINE CONTACT 

TANK 

 

PRESSURE SAND FIL-

TER 

 

ACTIVATED CARBON FILTER 

 

TREATED WATER 

TANK 

 

TREATED SEWAGE 

USED FOR Recycling in 

irrigation, horticulture 

&gardening etc. 

 

SLUDGE  DE-

WATERING 

 

SLUDGE DE-

WATERING 

 

BY PUMPING 

HYPO DOSING 

SYSTEM 



9 | P a g e  

 

 

 

Achievements 

We did the case study , we compared the values of inlet and outlet of the STP three times and 

we concluded that the STP is working effectively .     

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



10 | P a g e  

 

 

                                                                                                                                                                                       

 

 

 

 

 

 

           Review of Literature 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



11 | P a g e  

 

 

 

Waste from water treatment plants 

 

This literature review on wastes from water treatment plants discusses previous litera-

ture reviews on the subject, sources and types of waste, characteristics of each type of 

waste, and waste management. The discussion of management of sludge (waste) co-

vers minimizing sludge production, methods of sludge treatment, and ultimate sludge 

disposal. 

 

Previous Reports  

 During the period 1969 to 1981 the American Water Works Association (AWWA) 

Research Foundation and the AWWA Sludge Disposal Committee prepared a series 

of reports with a comprehensive literature review on the nature and solutions of water 

treatment plant waste disposal problems. The first report, prepared by the AWWA 

Research Foundation, was divided into four parts (AWWA Research Foundation, 

1969a, 1969b, 1969c, 1970) and was entitled "Disposal of Wastes from Water Treat-

ment Plants." The first part of this report (AWWA, 1969a) covered the status of 

research and engineering practices for treating various wastes from water treatment 

plants. The second part (AWWA, 1969b) reviewed plant operations for the disposal of 

various types of wastes, and the regulatory aspects of disposal. The third part (AW-

WA, 1969c) described various treatment processes employed and their efficiency and 

degree of success, and presented cost analyses. The last part (AWWA, 1970) sum 

 Concurrently with the initial preparation of the report by the AWWA Research Foun-

dation, the Water Resources Quality Control Committee of the Illinois Section of the 

AWWA conducted a survey of the handling of wastes from water treatment plants in 

Illinois (Evans et al., 1970). This effort was made to determine the type and quantities 

of waste produced, the characteristics of the wastes, and the existing methods of waste 

disposal in Illinois.  

 In 1972, the AWWA Disposal of Water Treatment Plant Waste Committee published 

an updated report (AWWA, 1972). It dealt with processing and re-processing in 

sludge production, i.e., selection and modification of treatment processes, reclamation 



12 | P a g e  

 

 

of lime and alum, recovery of filter backwash water, processing of wastes to recover 

useful by-products, processing of wastes for disposal, ultimate disposal, and future re-

search needs. marized research needs, engineering needs, plant operation needs, and 

regulatory needs. 

 

 In 1978, the AWWA Sludge Disposal Committee prepared a 2-part article (AWWA 

Sludge Disposal Committee, 1978a, 1978b) entitled "Water Treatment Plant Sludge . 

An Update of the State of the Art." Part 1 dealt with regulatory requirements, sludge 

production and characteristics, minimizing of waste production, and European and 

Japanese practices. Part 2 detailed non-mechanical and mechanical methods of de-

watering water plant sludges, ultimate solids disposal, and research and development 

needs. These reports focused mainly on coagulant sludges. 

 

 In 1981, the AWWA Sludge Disposal Committee provided an overview of the pro-

duction, processing, and disposal of lime-softening sludges; recent technological 

advances in handling, treatment, and disposal of softening sludges; and research needs 

(AWWA, 1981). 

 

 

 

 

 

 

 

 



13 | P a g e  

 

 

 

 



14 | P a g e  

 

 

Sample collection: 

Samples may be required when sewage enters a treatment plant, after various stages of treat-

ment and the treated effluent. Crude sewages samples are taken after preliminary treatment 

process (grit removal and screening) to exclude large particles. In case of sewers and narrow 

effluent channels. samples should be drawn from a point which is at one-third water depths 

from the top without skimminq the top or scrapping the bottom. In any event velocity of flow 

at the sampling point should be sufficient to prevent deposition of solids. Sample should 

bedrawn" gently without causing aeration or liberation of dissolved gases. In most cases. 

sewage flows are intermittent and collection of 

sample every hour may be necessary. 

 

 

 

 

 

 

 

 

 

 

 



15 | P a g e  

 

 

 

 

STP of a Hospital Unit 

Hospital wastewater (HWW) were normally discharged directly, without pre-

treatment, to the sewers.  However, HWW has gained increasing scientific and public atten-

tion in the last decade.Depending upon the concentration of the constituents, such as BOD, 

TSS,  domestic waste water is classified as strong, medium or weak. Various study and re-

search work reveals that pH, BOD, COD, TSS and oil and grease the hospital wastewater is 

similar to medium values of the domestic wastewater.In hospitals, also, the water consumed 

in different units such as inpatient wards, operating rooms, laboratories, laundries, kitchens, 

health services and administrative units decreases its physical, chemical and biological quali-

ty and is converted to wastewater. 

 Hospital wastewater may contain various potential hazardous materials including, 

microbiological pathogens, radioactive isotopes, disinfectants, drugs, chemical compounds 

and pharmaceuticals. Indeed the hospital wastewater may have an adverse impact on envi-

ronment and human health. Therefore, the selection of suitable treatment technology and 

proper treatment of hospital wastewater is essential. The discharge standards for hospital 

wastewater should conforms to  those laid down under Environment (Protection) Act, 1986. 

Bio- medical Waste Management Rules, 2016 notified under this Rule has prescribed the dis-

charge limits  for the effluent generated or treated from the premises of occupier or operator 

of a common biomedical waste treatment and disposal facility, before discharge into the sew-

er as follows.  

 
PARAMETERS     PERMISSIBLE LIMITS 

 pH      6.5 – 9.0 

TotalSuspended solids     100 mg/l 

Oil and grease      10 mg/l 

BOD, 3 days at 270C    30 mg/l 

COD       250 mg/l 

Bio-assay test    90% survival of fish after 96 hours in 100% ef-

fluent 

In the present dissertation work, STP of Hi-Tech Hospital is taken under investigation.   



16 | P a g e  

 

 

The Hi-Tech college and hospitals` is situated in Bhubaneswar, Odisha. This institute pro-

vides hospital facilities. It is a 1500-bedded multi specialist hospital. 

The unit has established a sewage treatment plant  to treat  400 KLD (Kiloliter per 

Day)of waste water generated within its premises from various activities. The components of 

the STP are as follows. 

 Bar Screen : Two Bar screens of 10 mm spacing followed by 8 mm spacing made up 

of  MS material are kept in series for removal of suspended solids. 

 Oil and Grease Trap : It is in place next to Bar screen to arrest oil and grease. 

 Equalization Tank : Equalization  tank-cum-collection Tank with air distribution pip-

ing with adequate number of coarse bubble diffusers. 

 Biological Treatment of wastewater using FAB media  : Two reactor tanks are pro-

vided in parallel with floating media of PVC material. The sewage water flows down 

keeping in contact with the FAB  media. The air in form of fine bubbles coming from 

the bottom of tank  comes in contact with the water and FAB media.   The tank is 

provided with fine bubble, non-clog diffusers for the biological oxidation of sewage. 

 Air shall be used in FAB tank and in collection-cum-equalization tank to avoid the 

anaerobic condition, smell problem and sedimentation of solids to the tank. 

 Tube Deck Media Clarifier : The overflow of FAB tank is taken to secondary clarifier 

having baffle wall containing tube deck media made up of PVC material (1.2 meter 

length) and is arranged in 600 angle to facilitate solid-liquid separation. 

 Clarified/ Clear Water Tank :  The clear water from Tube Deck Media Clarifier flows 

into this tank. Sodium hypochlorite solution ois doses in this tank using a meterinhg 

pump for disinfection purpose. 

 Media Filtration and Carbon FiltartionSystem : The clarified and Chlorinated water is 

pumped to media filter followed by Carbon filter to further polish the treated effluent. 

The Carbon filter removes the colour and odour of the treated effluent. 

 Sludge Collection Tank : The treated water is being stored in Kuchha holding pond of 

size (100 ft x 80 ft x 16 ft) for re-use in building construction work and gardening 

purpose. 

 

The Flow schematic diagram of the STP established in the unit is shown in Fig. 2. 

 



17 | P a g e  

 

 

 

 

 

 

 



18 | P a g e  

 

 

 

 

MATERIALS 

  AND  METHODOLOGY 

 

 

 

 

 

 

 

 



19 | P a g e  

 

 

SEWAGE SAMPLING AND ANALYSIS  

The purpose of sewage sampling and analysis is to ensure adequacy of sewage treat-

ment or to identify problem areas in its operation. 

Sampling. Sampling was conducted on the influent to each component of the treat-

ment system and the final effluent after treatment. Grab Sampling was conducted at 

each location. This is a sample of sewage taken at a designated time. It involves noth-

ing more than collecting a designated amount of sewage in a container at a specific 

point in the system. 

Analysis:  The samples were analysed for the parameters like pH, TSS, BOD, COD, 

Ammonical Nitrogen and oil&grease. Principles of measurement of these parameters 

are described in following pages. 

For pH :   

   Materials / Equipment: 

                1 .    pH Meter  

                2 .   Wash Bottle 

                3 .    Distilled water / De-ionized water 

                4 .    Absorbent cloth / paper (Tissue Paper) 

                5.     Discard Tray / Beaker  

                6 .    Glass pipette 

           7.     Glass Vial (20ml)  

           8 .     Lubricants / Reagents  

        9.     Reference Solution / Tap Water  

 



20 | P a g e  

 

 

 

 Procedure:  

 Determination of the activity of hydrogen ions by potentiometric measurement using 

a standard hydrogen electrode and a reference electrode. 

     Take 15-18 ml of selected samples in to a 20 ml glass vial  and dip the electrode. Wait 

some time to stable the pH reading,then Record the pH value. 

     pH meter is used to coduct the test. 

For Total Suspended Solids (TSS) :  

Materials / Equipment: 

              1 .Gooch crucible with adapter 

              2 .Hot Air Oven 

              3 .  Measuring Cylinder 

              4 .  Dessicator 

Procedure:  

 Preparation of filter disk: Assemble filtering apparatus, filter & begin suction.  Apply vac-

cum and wash with three successive 20ml volume of distilled water continue suction to remove 

all traces of water, turn vacuum off and discard washing. Remove crucible and filter combina-

tion, dry in an oven at 103 to 105°C for 1 Hour. Repeat cycle of drying, cooling, desiccating and 

weighing until a constant weight is obtained or until weight change is less than 4% of previous 

weight. 

Sample Analysis: Assemble filtering apparatus, stir sample with a magnetic stirrer at uniform 

speed.Pour 100ml of sample (sample volume increases up to 1 liter) apply vacuum and  begin 

suction. Upon filtration of sample, wash with three successive 20ml volume of distilled water 

continue suction to remove all traces of water, continue suction for about 3mins afte filtration is 

complete, turn off vacuum. Remove crucible and filter combination, dry in an oven at 103 to 

105°C for 1h. Repeat cycle of drying, cooling, desiccating and weighing until a constant weight  

obtained or until weight change is less than 4% of previous weighing. 



21 | P a g e  

 

 

 

 

For Biological oxygen demand:  

Materials / Equipment: 

            1. Manganous sulphate (MnSO4 .H2O) 

             2. Potassium Hydroxide (KOH) 

        3 . Potassium Iodide (KI) 

             4  .  Sodium azide (NaN3) 

       5  . Sodium ThioSulphate (Na2S2O3 .5H2O) 

              6 .   Starch 

        7  .   Distilled Water 

         8. Potassium bi-iodate [KH(IO3)2] 

       9.  Conc. H2SO4 

Procedure:  

Take BOD bottles and fill it with diluted sample, avoid any kind of bubbling and trapping of 

air bubbles.   Prepare two bottles for each sample, determine DO-I on the first bottle & stop-

per second bottle tightly, water seal, place a paper or plastic foil over a flared mouth of bottle 

& incubate it for 5 days at 20°C.Remove stopper and add 1 ml of MnSO4 Soln  followed by  1 

ml. of  alkali Iodide azide Soln. then put the stopper carefully not to leave any  air bubble in-

side. Shake the bottle upside down manner (mix by inverting) for few times.   Allow it to 

stand for some time for precipitation.When precipitate has settled sufficiently, add 1 ml of 

conc. H2So4 in to  the BOD bottle and re stopper it. Mix it by inverting several times till pre-

cipitate dissolves. Titrate 20ml of the sample against 0.025N Na2S2O3 till pale straw color 

develops. Then add few drops of Starch indicator and titrate with Na2S2O3 till blue color dis-

appears. Note the burette reading. 



22 | P a g e  

 

 

 

 

 

For Chemical oxygen demand : 

  Take 0.4gm HgSO4 in COD vials and add 20 ml or an aliquot of sample diluted to 20 ml 

with distilled water. For blank, similarly take 0.4gm HgSO4 in an another COD vial and 20 ml 

of distilled water.  Then add 10ml of potassium dichromate reagent (k2Cr2O7) (as digestion 

solution) and 30ml of sulphuric acid reagent (H2SO4) (as catalyst solution   both in to the 

above COD vials.If the color turns green, take fresh sample with smaller aliquot.  Connect the 

tubes (condenser) tightly and keep the COD vials in the respective blocks of COD digester 

and reflux for 2 hrs. at temperature 150 ± 2 °C.  The digester automatically switch off then 